f[~EL T~

NEKE: 1065mm
MEBSE: 330mm
MBEE: 182mm
FREER: 01250
FHEEKE: 550mm
EREEHRF: 0260mm
EBREKE: 92mm

ik 21T

OikKV : 1200KV

EEhi5E: 21/54)(17/56)

£Ehtk: 21T7(8.89:1)

EfEzhtt: 3.86:1

EHEE: 25009 (BkEB/ER/ER)
2 KEE: 32009

B ith: 22.2V 4500-5500MAH

BiE: 120A

o A-5

INSTRUGTION  MANUAL

Thank you for buying Agile products. Please read this
manual carefully before assembling. We recommend that
you keep this manual for future reference regarding tuning
and maintenance.

Rt 5% KDS AGILE @&, BEiFEMEIRIE T X
zkﬁﬁﬂ%zi:ﬁﬁﬁﬂ URBIEXEEHN, FEBS
BERZENGREXIARNRPR, EABRHITAZIUR
5%,

: 1065mm

: 330mm
1 182mm

Main Rotor Diameter : 01250
Main Blade Length : 550mm
Tail Rotor Diameter : 0260mm
Tail Blade Length : 92mm

Motor Pinion : 21T

Motor KV : 1200KV

Driving Gear : 21/54)(17/56)
Gear Ratio : 21T(8.89:1)

Tail Gear Ratio: 3.86:1

Weight(w/o power) : 25009 (Incl canopy/ main blade/ tail blade)

Flying Weight: 3200g
Battery : 22.2V 4500-5500mAh
ESC : 120A

Version No : 20191116



1.INTRODUCTION . . . 8

Congratulations on your purchase of the Agile A—5 radio controlled helicopter kit. Agile A—5 was designed in Europe by
Eng. Gaziano Roberto and is proudly manufactured by KDS Model. Our goal was to offer you something different with a
minimum of parts, easy maintenance, and outstanding flying performances.

It's time to fly different!...

Enjoy the built and have a great time with you Agile A—5 !

IMPORTANT NOTES

R/C helicopters, including the AGILE A-5 are not toys. R/C helicopters utilize various high-tech products and
technologies to provide superior performance. Improper use of this product can result in serious injury or even death.
Please read this manual carefully before using and make sure to be conscious of your own personal safety and the
safety of others and your environment when operating all AGILE products. Agile A—5, KDS Model, their affiliates and
authorized distributors are not responsible for personal injuries to the operators and others, and property damages that
could occur from the assembly, maintenance or your use/misuse of this product. Always respect the rules provided by
your local remote control aircraft organization.

NOTE FOR ASSEMBLY

The following manual provide important instructions to correctly assemble the model. It is structured in a logical way, based on
the work done in previous step. If you change the order, it may result in additional or unnecessary steps. So we suggest you to
read this user manual very carefully to understand correctly the assembly procedure. Failure to do so may not only downgrade
performances but also increase the risk of danger. Apply thread lock as indicated, allow the threadlock to cure before mounting
parts. It is recommended to use threadlock on each bolt or screw that are engaged with metal parts.

EEICES. . W\ W

® LOCATE AN APPROPRIATE LOCATION

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose an —
appropriate flying site consisting of flat, smooth ground, a clear open field, or a large open T fgﬁ—;
room, such as gymnasium or warehouse without obstacles. Do not fly near buildings, high

voltage cables, or trees to ensure the safety of yourself, others and your model. Do not play ﬁfﬂ“’
your model in inclement weather, such as rain, wind, snow or darkness.

e OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT

Before turning on your model and transmitter, check to make sure no one else is operating on :

the same frequency. Frequency interference can cause your model, or other models to crash. @'—-— » - "
The guidance provided by an experienced pilot will be invaluable for the assembly, tuning, (if‘
trimming, and actual first flight(recommend you to practice with computer-based flight o
simulator).

® ALWAYS BE AWARE OF THE ROTATING BLADES

During the operation of the helicopter, the main rotor will be spinning at a high rate of speed.

The blades are capable of inflicting serious bodily injury and damage the environment. Be — ﬁ
conscious of your actions, and careful to keep your face, eyes, hands, and loose clothing :

away from the blades. Always fly the model a safe distance from yourself and others, as well bﬁ(

4

as surrounding objects. Never take your eyes off the model or leave it unattended while it is
turned on. Immediately turn off the model and transmitter when you have landed the model.

Page 01

ile & Fa Ao 9 B F i 3 RY ISR E .
el SOl T Agile RFIEFHLEHR FIEMFlight Research RC %A, R IIKDSHE R e & 4 =




. S Y V2

HREMRME AGILE A-5 T HBIEHEEFHL, AGILE A-5 23k B KM A% 3+ JFENG.Gaziano Roberto #%it, H
KDS RBE =HlETMK. RINMWETEAKLIHNES, AFFRESRE R, FHEPURKIH BN TIT

ZZEHAgile A-5 EHHLFH IS MR

BEEFRR:

KDS AGILE A-5 IEIZEEHWHIEE, EREETIHZENESFRMERITHXNAKRKARR, FUERMERFT
LR ARBLATRSERTEGETEZRT, FHAZNBESYVFEERARPER, 82FIEE85%%e, #0
EREANNER, SEANECHEERLENERETEHFRANRRERERBAEAEMAE B REMER
F, AFRRREEHREIEREANLENBATIEERLAEARNAREESES, UMHREZEXTETRIERE
A, FREHEAQABRABALNEMREMERTH LHNEMAMHEEREERE. KDSATE, MEFLAB MRS
AAEREBEAMNNMIAGEUAREM, KEZBTFHAERER XNEEOMTE.

2. BERBER |™w W N’

ALy VS PN
EANYITHEAS—ENERE, BNt EE—ERKM, HHNEFHLANNE

=, BUTEAEABEL UTH T, SFTEABAREAN, B, BRN, o F 5
mEBL, WAZEZ, BEREORNERAESSRAMZORE. DREIN, % f%%*,
PREEST AEE BT HRABY BRI RS, R VA RERDREE AU e
SAEMRIE. BNETH, TESELRSTHRIE, UHRASRIKHRS.

oG Ih E 1R

HECSMAZBTHREEMNEK. BIE VTRERDEFIVRE—ENEE, EREER
WMERIEIT, FEEUNMATESES, TAUREYIT. (BSRUBZREFHSEN
DEIEE) .

ETH T, BWAREEERMEORITERT T, BAFRARREOLHIES %gé:*;fﬂ”
s

CEEESRTH | Aﬁ?
LEFHE R SRR, DIMBEEBEME, JBRaRaR ST, > c

Page 02

ile & Fa Ao 9 B F i 3 RY ISR E .
el SOl T Agile RFIEFHLEHR FIEMFlight Research RC %A, R IIKDSHE R e & 4 =




e PREVENT MOISTURE

R/C models are composed of many precision electrical components. It is critical to keep the
model and associated equipment away from moisture and other contaminants. The
introduction or exposure to water or moisture in any form can cause the model to malfunction
resulting in loss of use, or a crash. Do not operate or expose to rain or moisture.

® KEEP AWAY FROM HEAT

R/C models are made up of various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near any
source of heat such as an oven, or heater. It is best to store the model indoors, in a climate-
controlled, room temperature environment.

© PROPER OPERATION

Please use the replacement of parts on the manual to ensure the safety of instructors. This
product is for R/C model, so do not use for other purpose.

® SAFE OPERATION
Operate this unit within your ability. Do not fly under tired condition or improper operation,
which may cause danger.

i
- N
3.Safety Check Before Flying ‘ ‘ ‘

Before flying, for safety reasons, make sure that no one else is operating a R/C model on the same frequency as yours.
Before flying, please check that the power of your transmitter and your helicopter are sufficient for the flight.

Before turning on the transmitter, please check that the throttle stick is in its lowest position, IDLE UP switch must be on
OFF position.

When turning off the model, please follow the power on/off procedure. Power ON: turn on the transmitter first, then turn on
helicopter power. Power OFF: turn off the helicopter power first and then turn off the transmitter. Improper operating
procedure

may cause the model to be out of control, so please do make this your habit.

Before operation, check that every movement is smooth and directions are correct. Inspect servos carefully for
interferences and broken gears.

Check for missing or loose screws and nuts. See if there is any cracked and/or incomplete assembly of parts.

Check main rotor blades and rotor holders carefully. Broken and premature failures of parts might result in a dangerous
situation or crash.

Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight stability.

Check that the battery and power plugs are fastened. Vibrations and violent flight might loosen the plugs and so lead to
out of control.

Check for the tension of main drive belt.

4 .Tools Required ‘ ‘ ‘ h

-Hex drivers : 1.5, 2,2.5, 3, 4mm

-Nut Drivers:5.5,7mm

-Ball link pliers

-Diagonal cutting pliers

-Scissors

-Metric ruler

-Soldering iron + solder (for motor and ESC wiring)
-Pitch gauge (for set up)

-Swashplate leveller

-Threadlock blue * (medium)

-Threadlock red * (high strength)
-Bearing retainer compound

-Epoxy A+B Glue

-Grease

-Oil

*Colors may vary depending on your area.

Page 03

W)’

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




o 3T B9 I 5 =\
EANABERAFSHENETEEEAR, MULAETOBLEBERAS, B @IS
RERZAMRAEM, HILKSHEANSABMSHAELRFTHAMMILT QT
SRRV C )

mERIR
o EIRXNEBFEUPAKBRRZH, EFHRAETEMR, BLERETERIE, H
i LA 3B % X =50 T 28 712 B 28 0 SRR AR B T BE

o I HfER A~ m a
BZBITREMT, ERANARSCEKLERE, FERKDSRERTHNETN, UBHRE i ey
WPZE, FWATERFRAEE, FO2LHER, A2 TRE, ZSHHETEIFE
ERIE

o R -
BTHCRNARFE-—ERAREEAREISEAN, TTES, BHANEIAE 97 7%

B®1E, BOARNKRATESIES.
A O

S ITHIREREEERI ‘ ‘

BRATHANAEHANAERANMERESSTIRMEAN, EHRFESSHEANRS.
BRAMTAHERLFHNSEANEENEERTEB CITHRTS.

FHRTHINVGEIETFEEMTRES, BAREEFX, E&FX (DLE) Z2&TXHAKE.

KL IEFRIFEFXNERF, AINEEFEAXHNE, BFBEANEIR, XNNEEXAEHINE
iR, BRALHFNER, TERNFAXNEFSERLAEZERR, FWESS®ANRE, FHRHAEHNS

:lﬂ}
Do

FHNERBEEANNEADERTING, RAEMEEERH, ARERAKRNIERESAETRNBENIELE,
ERHENRABRE SR MBANRR.

RITHRRINRBERDHEMRAIEL SZE, ARBAERITEIRENTYN, FARLEIRERSTAM
IR, HF AR L 3 e B SRR R BR A

RIS ERETTENTHANEW KT, ELERTAHANERK.

AR WM, ARREGEFRENRFUENEYN, REMANETLZTERREOER, SREERF
KNFEEH, BURERBEANTEZRENRR.

WMINE B RBFRIZEAREEEFRE, UREEIREFNRN, ITHPHRDRHMANNKIT, TLUSHEXR
Bt/ R ER R KRR ER.

4BTRENTE ‘ ‘ ‘ N

o XBSNAIELT]: 1.5, 2, 2.5,3, 4MM
s NABEHR: 5.5, 7TMM

 BkkH

- #OsH

« 5 7]

cEBER

- BHHIRE (BRDA+BIFEESL)
- BZRE A

s +FEBIKFN

c IEEIRZE (hEF)

s AR (FEE)

o IRE W AEA+BEL

. SEBH

W’

[ AEL /O, 7 &

Page 04

Agile ZFIE FHLEHRARMFlight Research RC i, B RIKDSAE R 85 26 4 7=,




When you see the marks as below, please use glue or grease to ensure flying safety.

Epoxy Threadlock ( medium ) Bearing retainer compound Threadlock ( High strength ) 0il

A %
A
0] } 4

e

A il DR,

2mm
“A” Glue width: approx. 2mm

EPOXY A

"OIL" Lubrication grease. “A” thread lock, apply a small amount on screws or metal parts and wipe surplus off. When
disassembling, recommend to heat the metal joint about 15 seconds. (NOTE: Keep plastic parts away from heat.)

5.Equipment Required for Assembly ‘ ‘ ‘ h

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY

*Brushless electric motor: 6s Lipo - 1200KV

(4mm Bolt holes, 30mm mount width, 6mm * 37mm motor shaft)

*Speed controller: minimum 120A

(ESC specs limits should be rated accordingly to the maximum amps handling by the motor)
*Lipo Batteries: 6s 5000-5500 mAh

*Electronic flybarless system

*3 pcs Metal standard servo's / 3 pcs Metal medium sized servo's

1 tail rotor servo, standard size, high speed required

*550 mm main rotor blades

*92 mm tail rotor blades (included)

*6 channel or more helicopter transmitter system, 2.4 Ghz frequency preferred
*Receiver 6 channel or more (working with your transmitter specs)

EEEDNEED. S Y 2

330mm

>

1065mm

A

L‘
Ll

Page 05

Agile R&FIEFAHLE#55 EMFlight Research RC i, lRYIKDSIE B g 24 =,




HRBBATIRIE, BEARKICEHBE YRR ITRE.

A+BRZ iR E IR RS o B AR 42 IR =R ERLR i

1 G ¥

2mr;1_
“ABRKTEE : KH-2MM
B YEBHR. TABARNBOERETELURSERG, TANNER TS, /I, BLE

MmkE B EZEIR D158 .
5. X HLFT EH0E B ‘ ‘ ‘ Y

SN FeE FEC 4

EPOXY A

« TRIGiE: 6SLIPO-1200KV (4mm B2 7, 30mmBEFEE, 6mmIDikih)
- 7R : ®IK120A
- §8Eh: 6S5000-5500mAh

3N ERBIRERHNEINEE PR AN

INERER

« 550mm =E JE 38 fik 41 32 It

«92mm ERER KT EM

*BiEILE, 2.4G S

« 618 LA W5 & 0L ITAT

. . W W

330mm

>

1065mm >

A

L‘
Ll

)l

Page 06

Agile R&FIEFAHLE#55 EMFlight Research RC i, lRYIKDSIE B g 24 =,

L S op 7 &




7. #83<iBl ASSEMBLY SECTION

LIPS
Bearing
$®9X20X5

LIPS
Bearing
¢ 10X d 19X5

= S R TS BE
Servos under mount

N

A U O

[ bay::L ¥ 72
Hexagon socket head

cap screws
M3X22

X E B E B

| /Belt wheel mount
<

#E
Washer
3X5X0.5

L PS
Bearing
$3X7X3

< t
<k |
\\EWQ
FS Belt wheel
HHEEERE (BIE7F)

Belt wheel mount (with threaded)

MR AIRL

Countersunk head socket screw
M2. 5%6

Battery tray fixed column

R AR E EAE T

HL 5 E IR

CF Frame connection plate
NN

M AR 2 3 AE

Frame connecting bolt

MR AR

Countersunk head socket screw
M2. 5%6

M AR

Frame connecting bolt

HL & E BN
CF Frame
connection plate

Page 07

f[AEEL IO~ 7 &

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. #83<iBl ASSEMBLY SECTION

L

Main frame

H&E
Canopy support

FELANFHIEL \

Hexagon socket screws ‘-M*_
M2X5 s B 3th 4R TR 4
b _ Battery plate slippery course
FELAANBIBEL

Hexagon socket screws
M3X6 T

B0 52 [E] %E BE

Landing gear mount

FREIANHEL
/ Hexagon socket screws
Bug M3X6

Screw gasket

MR BIEL

Hexagon socket head cap screws
M3X8

\

/

WRARFHEL
Hexagon socket head
cap screws
M3X8

Page 08

Vol —7 A /Cap 7 &= Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. #83<iBl ASSEMBLY SECTION

o W ]

4%

Main frame

5% X
Canopy standoff

FESKANRIEL
/——Hexagon socket screws
2X5

FE AR 78 3
Battery plate
slippery course

FEIANARIEL
f Hexagon socket screws

gt M3X6
Screw gasket

{3

B F M E R
CF electronic plate
WEARFAEL
Hexagon socket head cap screws
M3X8

-

WRANFHEL
Hexagon socket head
cap screws

M3X8

FEEIAANBIBRL
Hexagon socket screws
M3X6

After the Main frame set is assembled,

the side panels need to be 90 degrees vertical WRANFHEL
Bl 5 48 % 47 J= PR K T B HL RO OB Hexagon socket head
M3X8

Page 09

f[AEEL IO~ 7 &

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. #83<iBl ASSEMBLY SECTION

+FRESH

Swashplate Anti-rotation bracket

= 4k b

Main shaft under mount

MR AIRL 3 7K

Hexagon socket

o W ]

FEKANFIRL
HWAER Hexagon socket screws
Bearing plate M2. 5X6

i 7K
Bearing
¢ 10X ¢ 19X5

E REHL B E B

Main servos mount

Bearing FRERLANRIREL
f'\lﬂezadS)c(:gp screws ¢ 10X ¢ 19X5 N N Hexagon socket screws
: FroERE HLE E X 2R M3X6
Standard servo mounting frame
FREREH RE R
Standard servo mounting frame
h B #L & E % 52

Medium sized servo mounting frame

Hexagon socket screws
M3X6

R ALE E 3 3R

Medium sized servo mounting frame

WA NFIRL
Hexagon socket head cap screws
M3X10

Page 10

f[AEEL IO~ 7 &

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. #83<iBl ASSEMBLY SECTION

HEANABEL
Hexagon socket head
cap screws

M3X8

o W ]

L7490

Screw gasket
N bay:: L322

Hexagon socket head cap screws
M3X8

\ %

-

i
Motor belt
MANFIZL
Hexagon socket head cap screws
M3X8
RHR 54T
First reduction gear
kR iR s
Hexagon socket head LBE*LKHM“
cap screws ocknu .
M3X25 e o
Servo arm
J| =l Tl y
M =
$28M
Nut
kKA
Bails A [ kiR 42
Round head screw
M3X6
ZRISRATT
Secondary gear 17T
Page 11

f[AEEL IO~ 7 &

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. 484488 ASSEMBLY SECTION b . . 8

R R

Standard servo

N kAR
gtffﬂ.kl_z)—*n Hexagon socket head
ervo plate

cap screws
M2.5X10

Retl ANHL R AR AL L% B 47
Please adjust the middle position of
the servo's before installing it

o2

Medium sized servo

FetlLE R PNy ¥

Servo plate Hexagon socket head
cap screws
M2. 5X10
Page 12

W

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. 4R %58 ASSEMBLY SECTION ‘ ‘ ‘ )

5] Sk 4R 22

Round head screw Kk A

M3xe \ /BalISA
g e @ 2 M2
Servo ar [ E

Nut

EfeHLEl E B

Tail servo mount

et

Servo

|
REALE K /’
Servo plate l

ffmm;—\mm/ ll

Hexagon socket head
cap screws

M2. 5X10 / \

BautE
N $285 A
=l B el Pitch Servo /'

Screw gasket
Ailcron scrvo NN
MEANAFEL

{3

Hexagon socket head cap screws
M3X8

\

/

WA AAEL
Hexagon socket head
cap screws

M3X6

FHREREAL

Elevator scrvo

WANFEL
Hexagon socket head
cap screws

M3X8

Please adjust the middle position of
the servo's before installing it

Retl & AN ML 2880 F/FREH Pk B 47

Page 13

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. #83<iBl ASSEMBLY SECTION

o W ]

TR D ik
Motor 0 35 [ 2 e

Motor mount

MAARABEL

Hexagon socket head cap screws

LK IR 22
Set screw
M4 X4

Dk
Drive pinion 21T

MAARFIZL
Hexagon socket head
cap screws
M4X8

BB

Screw gasket

ENLPN YY)
Hexagon socket head \
cap screws \o
M4X14 L
ﬁﬁﬁﬁ///////;f

Screw gasket

/1 .Push the motor in the opposite direction of the main \
shaft as far as you can(by hand).

2.Tighten slide screws #1

3.Tighten motor mount locking screws #2

4 .Rotate the motor several times by hand.Ensure that
beltis correclty aligned with the big pulley

5. You can check the belt tension by hand. you just
have to push the belt with one of your finger
through the round opening on frame #3.
It should be difficult to push motor belt

1KMM@%%AHFE%H¢

RFELEFTHRSEEND

2. P XAE 2241

3. E D RR 242,

4 RFEPDE, BRETSKEFRT
5. REREIEFHRE, B—1Fik
FHFLENET, EHEMNEHEES

Page 14

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. #83<iBl ASSEMBLY SECTION

FEKANRIRL
M3X6

EEEERR
Tail boom fixed
A
Canopy support

AN

5 AR EEM3
Locknut

Hexagon socket screws

aluminum gasket

o W ]

WkANFEL
Hexagon socket head
cap screws

M3X10

B

Landing gear

IR E
Skid set

MUK AR 22

Set screw
M3X3

B & E E B

Tail boom fixed aluminum gasket

Wk 42 AT
Double head screw

EEEEREFGFEERANEEHE
After the tail boom is installed, tighten
Double head screw

Page 15

f[AEEL IO~ 7 &

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




7. 484488 ASSEMBLY SECTION b . . 8

LEPS
Bearing FR*K
®8Xd 16X5 Main blade grip
4 7%
Bearing
¢ 8X ¢ 16X5
L ¥ 5 &
Thrust bearing
F8-16M

BhH
Washer
P12X¢p15.8X0.5

Eﬂ: 5 B R TR I8 078 5 J

Thrust bearings need lubricating oi

IMEXR
Larger ID

MR
Smaller ID

WRANFHEL
Hexagon socket head
cap screws
M3X12
WA ANFIRL
Hexagon socket head
cap screws
M3X6
Bk B ABERXE
BALLB Main blade grip arm
WA AEL
Hexagon socket head
cap screws
M5X12 i
Washer
Bh
d5Xd13X1.5 Washer
$ 8.5X d 13X2

1 Ak = R
Oring 90°

o
Washer
d8Xd12X1.0

X

Main rotor heuseing

1 B
Spindle shafts

Page 16

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 283 1ABA ASSEMBLY SECTION

N PAY =L ¥72
Hexagon socket head
cap screws

M2.5X10

R = A
Flange Bearing
$2.5X b 6X2.6

FBLE 3B
FBL Radius head

PRk
Bail link

5 A BE B M4

Locknut

wkmAmigs
Hexagon socket head

cap screws
M3X16

M4X20
#E
Washer
¢ 3X ¢ 5X0.5
i
Main shaft
Page 17

o W ]

mp
Washer

®2,5X04.5X1.1 #ME

Washer
®3Xp4.5X1.1

3 7K

Bearing
b 3X d6X2.5

FBL¥EE
FBL Radius arm

HLAKIFE 22
Set screw
M2.5X10

N PAY =L ¥ 72
Hexagon socket head
cap screws

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 283 1ABA ASSEMBLY SECTION

kk D
BALLD

X 5 &

Knuckle bearing

+FoE
Swashplate outer plate

Bk C

BALLC

o W ]

[N TPay=L: 322

Hexagon socket head cap screws
M2X8

+FRELES
Swashplate under cap

kB
BALLB

4 7%
Bearing
¢ 30X ¢ 37X4

+FHETE
Swashplate inner plate

[B] Sk 4R 22
Round head screw

M2X4

Have "A" sign ball link pointing out

BREKIME “A” FERAN

TkK0

Ry
Bail link

Linkage Rod

Page 17

f[AEEL IO~ 7 &

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




o W ]

EHEBREE
Tail picth slider copper bush

$HF
BB HRURE Pin

Tail picth slider U arm

Bk k40
Ball lingk
B Z 8
Flange Bearing
d7X P 11X3

BE

Aluminum sleeve

R ¥4 4 7R B

Tail picth slide bearing mount

Screw glue has been

[E&tﬂ%tﬁramwﬂ?z }

FE & Bk Eﬁ:iil; applied at the factory
Tail rotor hub
ks C
Bails
RRX P
Tail blade grip L& HE R GR BR R E B
Thrust bearings need lubricating oil

BE
Washer
7X9.8X0.5

5 AR EEM3
Locknut

DS -
Bearing
b 5X & 10X4 W
L #f B 7
Thrust bearing
BE
Washer

After the Tail blade grip is assembled, pull tight on both sides .

B 3 e 4 S5 52 A R B ANRL R, B AL 5 40, SmmiE) BRJB IE % B & 3X8X1.0
The clearance of about 0.5mm in this position is normal.

f[AEEL IO~ 7 &

SIMERXR HNR I
Larger ID Smaller ID
Page 18

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 4835488 ASSEMBLY SECTION b . . 8

ERE&wER
Tail Belt wheel

N BE
kPN gL Aluminum sleeve
Hexagon socket head cap screws
M3X27 -
~ B
\ Belt
\
\
(A
DS
/4
REEEEE

Rocker arm mount

=04 ]

Tail gear bos

FERLANBERL

Hexagon socket screws

M2. 5X6

. I

BERwRE

Belt pulley cover . N
pulley FERLANAIZEL

Hexagon socket screws

M2X6

EE#R
2 i A R4
Pin Drive belt pulley Bearing Tl shaft
P5Xp13X4 P
Bearing plate
E#% =) 8 E E B
EELANRIRL Tailsteering arm mount
Hexagon socket screws
M2. 5X6
S Rttt BAREH
ailsteering arm—mm = 1Tl . .
connectiongmount = CF Tail pinch connecting piese
12 £EM2
Nut
5 = 4k

Flange Bearing
d2.5Xd6X2.6

f Bk A

& BailsA

HEKANAEL
Hexagon socket screws
M2X6

Page 19

S~ SO/~ 7 & Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 283 1ABA ASSEMBLY SECTION

& Z K
Flange Bearing
$2.5X$6X2.6

FELANFIEL
Hexagon socket screws
M2.5X6

FELANFAIEL
Hexagon socket screws
M3X6

KR
Set screw
M4X4

R = A

Flange Bearing

b 2. 5Xd6X2.6

Page 20

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 4A%EiA ASSEMBLY SECTION ‘ ‘ ‘ )

BRAEHR

CF Vertical stabilizer

N
KA iR 2

‘, Hexagon socket

/" head cap screws
M3X6

o
O 0 mump

Screw gasket

RGEE

Heat-shrinkable sleeve

WEANFAEL

Hexagon socket
head cap screws
M3X12 =]
Tail boom

R E E B

Tail boom brace rob mount

WEANFAEL
Hexagon socket
head cap screws

M3X8
EEFREFBEH R ILIEL
After the Tail boom brace rob
is installed, tighten the screw
B RLF El & EE
Tail boom brace
42 N2 mounting ring
Nut

HERARABRL
Hexagon socket head
cap screws

M2X10

EHEEENTEGHENSR, EERimETMERENWERAIERFE
Belt shall not be crossed twisted in the tail boom, the front end and tail rotor
shall rotate correctly as shown

Page 21

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




f[AEEL IO~ 7 &

9. 4835488 ASSEMBLY SECTION b . . 8

K 54T
Belt pulley 54T

WEANAEL
Hexagon socket head cap screws
M3X10

FifH 66T
Main gear

EE R E E R
Main gear hub

B EEE

One-way bearing center shaft

BE
/Aluminum sleeve

_o—  [FiRMEEN4
Locknut
N

WA NFIRL
Hexagon socket head cap screws
M4X20

EEEANNSFKRERTHFEEEIER
Please check whether the belt rotation
is correct before installing the tail boom .

Page 22

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen




9. 4835488 ASSEMBLY SECTION b . . 8

EHEF
CF Rudder control rod

E R Ak
® < Rudder control rod bail link
EE
N B Sk 41
v/ N Bail link
654mm R

/<\\\E§ﬁﬁ%

Boom support head

EE+F

Tail boom brace rob

EPOXY B

By kAN RIZEL

Screw gasket Hexagon socket head
cap screws
M3X8
&>
~ A\
- ~_ /
= /»'p \
AN AIREL
Ny Hexagon socket head
cap screws
M3X14
Page 23

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen

f[AEEL IO~ 7 &




9. 283 1ABA ASSEMBLY SECTION

R
Linkage Rod

Have "A" sign ball link pointing out

RKINA “A” FEEASN

FA it 4R [E 7E EE
Battery plate buckle mount

IERCPS- T ) / Velcro
Bcountersunk hea

socket screw

M2. 5%6

Bk k0
Bail link

T 4T it AR
CF Battery plate

HRERE

B it
Battery

Bt
Battery Velcro

Page 24

f[AEEL IO~ 7 &

Agile Heli isaTi of Flight Rc Europe , Proudly made by KDS Model Shenzhen




9. 4835488 ASSEMBLY SECTION b . . 8

RN RIEL

Hexagon socket head

cap screws
M4X30
3 Eda
POM washer
\r

—

R ERR
CF Blades - |

[ #5 42 £F M4
Locknut

IRARERER
CF Tail Blades
5 AR EEM3
Locknut
ERRBRH

Tail blade grip washer
o)

HERAANRBIRL i'
Hexagon socket head — o |3
cap screws

M3X20

Page 25

Agile Helicopter is a Trademark of Flight Research Rc Europe , Proudly made by KDS Model Shenzhen

f[AEEL IO~ 7 &




9. 4835488 ASSEMBLY SECTION b . . 8

LERE
Canopy rubberring

TR R AR

Flybarless module

7o il B8,
ESC(Speed controler)

$E it
Battery

Page 26

S~ SO/~ 7 & Agile Heli isaTi of Flight Rc Europe , Proudly made by KDS Model Shenzhen




